For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 1 of 16

GB50 Blower UT-26113

Accessories

S —

o

AN

_ ,ﬂ
)
\ IR N\
\ \
\ // v
\ \ \ o
\ // /M}Lw
) Y $
\ / g

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113 Page 2 of 16
Accessories
Ref#  Part Number Qty S/P/F  Description
1 PS00934 1 TOOL KIT
2 G07830 1 EXACT MIX(TM) (16 oz.)
3 G08532 1 EXACT MIX(TM) (2.6 0z.)
4 DGO07828 1 GOGGLES
?5 DGO07829 1 EAR PLUGS
?6  UP03083 1 DECAL KIT

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 3 of 16

GB50 Blower UT-26113
Air Filter, Carburetor, Fuel Tank

A

a3

/S
/5

\

., "\
(= \
o e Y Y , \VA

_
_
|
_
_
_
_
|
_
_
_
_

/ -~
/ -
/ ..ﬁ..umu P
\\ \ %
0 ﬁ?”u__m /
/WV-..V_ —e /
‘ ! ey Il\ e \V
= u,,lyhmur R / vv--.
\ ) ,,,ﬁ;/f N / AAV
v N /.nr..ummwn w; / Avv
h e A / 7
_r_vm ﬁ o7 \ M/ g
\ &lnlv \ ”W/
/ /rll J— |.—| IM,. o — e ——
\
™
y Nlﬂ T T T s e s e e .
dema )
{\m\m.,rwm \ /,/ ]
/ ,,,/
—— -
\MHHHHHIIVIII~ .uc.

Mo ..,V

A,,.,,, .H, ,”,”Ww,

/, %\ o 7_

N e

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113
Air Filter, Carburetor, Fuel Tank

Page 4 of 16

Ref#  Part Number Qty S/P/F  Description

1 UP00535 1 CARBURETOR ASSEMBLY
2 PS00774 1 GASKET-Carburetor
3 PS00776 1 GASKET-Carburetor
4 PS01441 1 S PRIMER BULB
5 UPO00537 1 AIR FILTER ASSEMBLY
6 PS00781 1 BODY-Air Filter Torque Specs: 19-29 In/Lbs.,
2.1-3.3 Nm
7 PS00782 2 SCREW (M5 x 62)
8 UP02948 2 S  FILTER-AIir
9 PS00784 1 COVER-AIr Filter Torque Specs: 19-29
In/Lbs., 2.1-3.3 Nm
10 PS00785 1 SCREW ASSEMBLY
11 PS00777 2 GASKET-AIr Filter
12 PS00787 1 PLATE-Carburetor Mounting
13 PS00757 1 HEAT DAM Torgue Specs: 35-45 In/Lbs.,
4.0-5.1 Nm
14  PS00758 4 SCREW-Socket Hd (M5 x 20)
15 UP00532 1 REED VALVE ASSEMBLY
16 PS00765 1 GASKET-Heat Dam
17 PS00766 1 GASKET-Reed Valve
18 UPO00536 1 BRACKET ASSEMBLY
11 PS00777 2 GASKET-AIr Filter
19 PS00611 1 SCREW-Cable Adjust
20 PS00780 1 NUT (M6)
21  UP00520 1 FUEL TANK ASSEMBLY
22  PS00520 1 FILTER-Fuel
23 PS00718 1 TUBE-Fuel
24  PS00522 1 S RETAINER-Cap
25 UP02946 1 /P CAP-Fuel
26  PS00657 3 WASHERS(M5)
27 PS00722 3 SCREWS-Pan Hd (M5 x 20)
28 PS00723 1 RETAINER-Fuel Line
29 PS00724 1 SPIRAL RETAINER-Fuel Line

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 5 of 16

GB50 Blower UT-26113
Engine Internals

/

| %.wﬁﬂum.w N\
_ wn m /,/'wnsﬂﬂ mm w /
.r: wwvﬁ\ uu M ’_/,

c)( -l\u )
_ll VA =, bA ” ./,
vA // | ;/
=/ B e \
\
Btk b b o
N N S =0\
[ o V,..i--llv.!.l o lll.mllvur\\‘..
BVeyond ¥ Ry
| < // b /. /,//,A.M/
, w X - @n \ ."_.v \ \
| ). \ / \ \
P~ " / /7 A/’
L A\
R T T -I..:n.!.:.n...w.u! AN \
// x m //.x aM/wll § ,/.
Ay \ Mv B exsgP

\ 7 xwu J
x mmummmwm vw _

_

_

_

/ 4_ wri.....\\

,

\ ﬂw -

e e e

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113

Engine Internals

Page 6 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00528 1 CYLINDER ASSEMBLY
2 PS00745 1 GASKET-Cylinder
3 PS00746 1 GASKET-Muffler
4  PS00848 4 SCREW-Socket Hd (M6 x 18) Torque Specs:
95-111 In/Lbs, 10.7-12.5 Nm
5 UP00529 1 PISTON ASSEMBLY
6 PS00748 2 RING-Piston
2 PS00745 1 GASKET-Cylinder
7  PS00750 1 BEARING-Wrist Pin
8 UP00530 1 CRANKCASE ASSEMBLY
9 PS00751 1 GASKET-Crankcase
10 PS00752 4 SCREW-Socket Hd (M5 x 30 SW) Torque
Specs: 53-69 In/Lbs, 6.0-7.8 Nm
11  PS00753 1 WIRE-Ground
12 PS00754 4 BOLT ASSEMBLY (M6 x 25 SW) Torque
Specs: 95-111 In/Lbs, 10.7-12.5 Nm
13  PS00755 1 CRANKSHAFT COMPLETE
14 PS00756 1 WOODRUFF KEY

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 7 of 16

GB50 Blower UT-26113

Exhaust System

X

A__zﬂm * o f.../
- p
\\\... —-l:l!el — AAIAII n... ,”LM_v II
N N Sl
‘-r -..- . , ’ /;nu- . ”.....
va.“_ RA- .i_ I”//f{” m “.._... w
\ ..\ . ,;,.. .r.,, num.//,. .u“ ‘uu oL
Av..... mew;”y w_\“,./v ,"N A; ruur.. — .i- .u........
_ n‘_“‘.,uuf 5 X D\
......._nnl.“!.lll A..__ y \ _ \\.
7 wg &
___ ....... m
‘ _ 4 __in -
_g— ﬁ 1ll."m...IlIr.l

r

A\

A/

i}

/
/

e
\ll.-lnll.l-r

w}

e 4]

o

P Y

e e s e o . e u

}

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113 Page 8 of 16
Exhaust System
Ref#  Part Number Qty S/P/F  Description
1 UPO00534 1 MUFFLER ASSEMBLY
2 PS00746 1 GASKET-Muffler
3 PS00771 2 BOLT-Muffler. (M6 x 13) Torque Specs:

88-104 Ft.Lbs., 9.9-11.8 Nm

WASHER (M6)
BOLT ASSEMBLY (M6 x 16 W SW) Torque
Specs: 53-69 Ft.Lbs., 6.0-7.8 Nm

4  PS00772
5 PS00773

=N

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 9 of 16

GB50 Blower UT-26113

Fuel Tank, Frame, Harness, Volute, Impeller

...||.||.,..|. .||_.nw.||_ |.....||. ||-_7
N _mV v _,

- 1

TEITIIN RS

\}//~ // Q\

. — e m—

o

ey i.ull\ Rmm,ﬂ 5

| )

||||||||||||||||||||| —_ 1 “®
_ A "
@ / A
= N \\na.,
/nm / .__.m_ /
N —q “\\.w o~ ,\ WY
//(\\/, m\v\\ s Lo (3
\ ,, \\\ / mwm
/i..l., . . Q@r.
-\
’fﬁﬂ.n.,uﬂl\u\.&(
\
\
/
\
o
-

\: %Vu.wﬁm----i 4
v \

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113
Fuel Tank, Frame, Harness, Volute, Impeller

Page 10 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00522 1 VOLUTE-Outer
2 PS00727 10 SCREW-Tapping (M5 x 25)
3 UP00521 1 VOLUTE-Inner Torque Specs: 17-27 In/Lbs.
1.9-3.1 Nm
4  PS00494 2 NUT (M5)
5 PS00726 2 SCREW ASSEMBLY (M5 x 25 W SW)
6 UP00523 1 ISOLATORS-Upper
7 PS00728 2 BRACKET-Isolator
8 PS00729 4 SCREW-Self Tapping (M5 x 10) Torque
Specs: 17-27 In/Lbs. 1.9-3.1 Nm
9 PS00744 2 SPACERS
10 PS00740 2 NUT-Flange
11  UP00524 1 ISOLATORS-Lower
12 PS00732 2 NUT (M6 x 5)
13 PS00861 2 NUT-Flange
14  UP00525 1 FAN ASSEMBLY
15 PS00754 3 BOLT ASSEMBLY
16  UPO00527 1 FRAME COMPLETE
17 PS00736 2 FRAME-Side
18 PS00737 1 HANDLE
19 PS00722 9 SCREW-Pan Hd (M5 x 20) Torque Specs:
17-27 In/Lbs. 1.9-3.1 Nm
20 PS00657 9 WASHER(Mb)
10 PS00740 9 NUT-Flange (M5)
21 PS00741 1 CUSHION
22  PS00742 4 RIVET-Lock
3 PS00726 2 SCREW ASSEMBLY (M5 x 25 W SW)
9 PS00744 2 SPACER
23  PS00929 1 SHOULDER HARNESS

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 11 of 16

GB50 Blower UT-26113

Ignition, Rotor

\‘-l-lll.llll

\\ o et

A e

g _
ey
lIl-..llIll\-.lIl\ L4 _-— ﬁ |

e mtammd A

(g \

p——,

| o |
\

N

S

@

(g ]

\ \

. — —7'-

f/

L

\&

f ..u Agh
n__ uv ‘A{L
u_ i W

(

.,
I..ll.ll!l‘-n-

L

Q0

1...

Al
, A.f.

ﬁ

.m):n

™

-
_
v”m

ﬂllfl.r.- —

u..-

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113
Ignition, Rotor

Page 12 of 16

Ref#  Part Number Qty S/P/F  Description

1 UP00531 1 IGNITION KIT

2 PS00689 1 CAP-Plug

3  PS00499 1 SPRING-Plug Cap

4 PS00764 2 SCREW-Socket Hd (M5 x 22 W) Torque
Specs: 35-45 In/Lbs., 4.0-5.1 Nm

5 UP00533 1 ROTOR ASSEMBLY

6 PS00767 1 WASHER (M8)

7  PS00769 1 BOLT ASSEMBLY (M8 x 16 SW) Torque
Specs: 53-69 In/Lbs., 6.0-7.8 Nm

8 UP02951 1 SPARK PLUG Torque Specs: 120-180

In/Lbs., 13.6-20.3 Nm

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 13 of 16

GB50 Blower UT-26113

Starter

s
P e,
\\ " \\\\!IIHn,r

Q= ,Am.m.
WV_\I:\ l
A,A o~ /v. /'
\ \
\ - \
\ = o Y @
/ [ d " /,
N e h \
N ,..-w,.--. —— e N
[ e — mm \
_ Ro) \
_ e - V mmMF
— “\M ‘\lw UIHERHNNHH-HH 4/‘
\\m AJ,LL lﬁﬂl /.
_ (o3 - R e X ,/

\ /
\ --.._A\\ .\\ A“ NM\WV

o \H“Hnuu““lllll.

=

Amnuv,, Mmm”/

B

H

_

/ _
- -9 _
. mL nma\\_m% _
_

_

_

_

|

WWW.mymowerparts.com

e ‘rr\

p
] /
,/,,{ /

o™




For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113

Page 14 of 16

Starter
Ref#  Part Number Qty S/P/F  Description
1 UP00518 1 STARTER COMPLETE
2 PS00706 8 SCREW-Socket Hd (M5 x 20 W SW) Torque
Specs: 8-12 In/Lbs., 0.9-1.4 Nm
3 PS00707 1 SPRING
4  PS00708 1 PULLEY
5 PS00709 1 WASHER
6 PS00710 1 SCREW (M5 x 12) Torque Specs: 8-12
In/Lbs., 0.9-1.4 Nm
7 PS00711 1 ROPE-Starter
8 PS00801 1 GRIP
9 UPO00519 1 STARTER CUP ASSEMBLY
10 PS00712 1 RATCHET
11  PS00713 1 SPRING-Return
12 PS00479 1 E-CLIP
13 PS00817 1 BOLT ASSEMBLY (M6 x 16) Torque Specs:
8-12 In/Lbs., 0.9-1.4 Nm
14  PS00716 1 WASHERS (M5)

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

Page 15 of 16

GB50 Blower UT-26113
Tubes, Control Handle

:ﬂ
< W

_
_
_
|
_
_
_
_
|
_ "
_
_
_
_
_
_
_
|

_
_
|
_
_
|
_
» |
w
_
_
_
|
_
_
_
_
_
|
_
o
_

;_ Ik

W |

na“..-us
eem .Aw

\““ﬂ/

_A TN
MHUTV

o
7\
(= \— "
AA\W‘\.MWW_/

Amxmwwﬂ /

D).
\ "
\
\
\
v\
\
/A
|
P
uw \‘.i |

WWW.mymowerparts.com



For Green Machine Parts Call 606-678-9623 or 606-561-4983

GB50 Blower UT-26113
Tubes, Control Handle

Page 16 of 16

Ref#  Part Number Qty S/P/F  Description
1 UP00538 1 CONTROL LEVER ASSEMBLY
2 PS00788 1 SWITCH COMPLETE
3 PS00789 1 TRIGGER - Throttle
4  PS00790 1 SPRING
5 PS00791 1 CABLE-Throttle
6 PS00792 1 SPIRAL CABLE TUBE
7 PS00793 1 SCREW-Socket Hd (M6 x 30)
8 PS00794 1 SCREW-Self Tapping (M4 x 8)
9 PS00644 2 WASHER
10 PS00796 1 WASHER-Wave
11  PS00780 1 NUT (M6)
12 PS00798 4 SCREW-Self Tapping (M4 x 16)
13 PS00726 1 SCREW ASSEMBLY (M5 x 25 W SW)
14  PS00722 2 SCREW-Pan Hd (M5 x 20)
15 UP00526 1 ELBOW COMPLETE
16 PS00735 1 O-RING
17  PS00930 1 TUBE-Flexible
18 PS00931 1 TUBE-Upper
19 PS00932 1 TUBE-Lower
20 PS00933 1 NOZZLE
21 PS00927 1 CLAMP-Hose
22 PS00928 1 CLAMP-Hose

WWW.mymowerparts.com



